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1 GENERAL INFORMATION

1.1 Product Description

Marlin, Model 21-64381-xx

Voltage: 3.3 Vdc

Installation: To be incorporated into final products that will be evaluated for the applicable environments.
Interface Ports and Cables: RS232; digital; shielded; connector type - D-Sub DB9; length - 2 m; removable
Software: Revison level - NBRMMx03 Rev 03; Description - Flash bootable firmware

Oscillator Frequencies: 32.768 kHz; 32 MHz
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1 GENERAL INFORMATION (continued)

1.2 Related Submittal/Grant

None

1.3 Tested System Details

The FCC IDs for all equipment, plus descriptions of all cables used in the tested system are:

None

1.4 Test Methodology

Purpose of Test: To demonstrate compliance with the ANSI C63.4 setup.

FCC CFR 47 # PASS/FAIL
TEST

Conducted 15.207(a) Pass

Radiated 15.209(a) Pass

Channel Bandwidth 15.247(a)(1), (a)(1)(ii) Pass

RF Power Output 15.247(b)(1), (b)(3) Pass

Spurious Emissions at Terminals 15.247(c); 15.209(b)(1) Pass

Conducted Spurious Modulation 15.247(c) Pass

Tests were performed according to the procedures in FCC/ANSI C63.4 and CSA 108.8 -M1983.

1.5 Test Facility
The open area test site and conducted measurement data were tested by:

TUV AMERICA, INC.
10040 Mesa Rim Road
San Diego, CA 92121-2912
Phone: 858 546 3999
Fax: 858 546 0364

The Test Site Data and performance comply with ANSI 63.4 and are registered with the FCC, 7435 Oakland Mills Rd,
Columbia Maryland 21046. All Measurement Data is acquired according to the content of FCC Measurement Procedure and
ANSI C63.4, unless supplemented with additional requirements as noted in the test report.
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2. SYSTEM TEST CONFIGURATION

2.1 Justification

The EUT was initially tested for FCC emission in the following configuration:
See Test Setup Photos exhibit.

2.2 EUT Exercise Software

None

2.3 Special Accessories

None

2.4 Modification

None

2.5 Configuration of Tested System

See Test Setup Photos exhibit.
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3. CONDUCTED EMISSION
3.1 EQUIPMENT
Emissions Test Conditions: CONDUCTED EMISSIONS
|The Conducted EMISSIONS measurements were performed at the following test location :
|I:| - Test not applicable
B - SR 3, Shielded Room, 12’ x 20’ x 8’, Metal Chamber
Test Equipment Used :
Model No. Prop. No. Description Manufacturer Serial No. Cal Date
ESHS 30 458 EMI Test Receiver Rohde & Schwarz  832354/04 05/04
CAT-20 606 20 dB Attenuator Mini-Circuits 000606 -
9242-50-R-24-BNC 457 LISN Solar Electronics 941720 NCR
9242-50-R-24-BNC 458 LISN Solar Electronics 941719 NCR
Remarks:
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3.2 DATA
TOV Amexrica
Tonducted Emissions
IUT: Marlin BTH Radio
fanuf: Symbol Technologies
Jp Cond: Full Hopping Mode
Jperator: Mark Lyon
Test S8pec: FCC 15.207(a)
Comment: 115 VAC 60Hz Line 1.8C304743
Jate: 18. Nov 03 11:43
3can Settings (2 Ranges)
e ———— Frequencies ---—- e -—-=-— Receiver Settings —--~=———w—e—meema H
Start Stop Step IF BW Detector M-Time Atten Preamp OpRge
150k iM 5k 10k PRK+AV 100ms AUTO LN OFF 60dB
iM 30M 5k 10k PK+AV 2ms AUTO LN OFF 60dB
‘ransducer No. Start Stop Name ‘
1 20k 30M 20dBLISN
Tinal Measurement: x QP / + AV
Meas Time: is
Subranges: 25
Acc Margin: 30dB
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TUV America
Conducted Emissions
I0T: Marlin BTH Radio
dYanuf: Symbol Technologies
Jp Cond: Full Hopping Mode
Jperator: Mark Lyon
Test Spec: FCC 15.207(a)
Zomment : 115 VAC 60HzZ Line 1.8C304743
Jate: 18. Nov 03 11:43
Tinal Measurement Results:
Frequency QP Level QP Limit
MHz dBuv dBuv
0.15000 35.8 66.0
0.19500 33.5 63.9
0.24000 32.2 62.1
0.30500 30.7 60.1
0.36000 28.7 58.7
0.43500 27.4 57.2
0.65500 24.1 56.0
0.79500 25.4 56.0
0.93500 24.1 56.0
1.00500 23.0 56.0
1.31000 i8.3 56.0
4.98000 18.2 56.0
8.410600 33.6 60.0
8.56000 36.0 60.0
1i.12000 23.8 60.0
14.74500 35.0 60.0
15.905060 28.2 60.0
Tfrequency AV Level AV Limit
MHz dBuv dBuv
4.93G600 16.0 46.0
6.57500 20.2 _ 50.0
8.31500 26.1 50.0
8.56000 30.%Wg/ 50.0
11.070600 21.3 50.0
14.74500 29..3/”\7 50.0
16.48500 23. 50.0
* 1imit exceeded
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TUV aAmexrica
Conducted Emissions
IUT: Marlin BTH Radio
fanuf: Symbol Technologies
)p Cond: Full Hoppin de
Jperator: Mark Lyon
’est Spec: FCC 15.207(a)"
lomment: 115 VAC 60Hz Line 2.S5SC304743
Jate: 18. Nov 03 11:34
3can Settings (2 Ranges)
e ——— Frequencies ---————-—-— = —m Receiver Settings --—---~e-men H
Start Stop Step IF BW Detector M-Time Atten Preamp OpRge
150k iM Sk 10k PK+AV 100ms AUTO LN QFF 60dB
iM 30M 5k 10k PK+AV 2ms AUTO LN OFF 60dB
ransducer No. Start Stop Name
i 20k 30M 20dBLISN
"inal Measurement: x QP / + AV
Meas Time: 1s
Subranges: 25
Ace Margin: 30dB
dBuy
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TUV America
Conducted Emissions

FUT: Marlin BTH Radio

danuf: Symbol Technologies

Jp Cond: Full Hopping Mode

Jperator: Mark Lyon

Test Spec: FCC 15.207(a)

Zomment : 115 VAC 60Hz Line 2.SC304743
Jate: 18. Nov 03 11:34

final Measurement Results:

frequency QP Level QP Limit
MHz dBuv dBuv
0.15000 35.2 66.0
0.19500 32.7 63.9
0.23000 30.9 62.4
0.28500 28.6 60.7
0.35500 25.0 58.8
0.44500 21.3 56.9
0.61500 20.1 56.0
0.66500 20.0 56.0
$0.387500 16.9 56.0
1.26000 17.1 56.0
8.07500 28.6 60.0
8.56000 33.Wﬂd 60.0
14.65000 33.5 60.0
Trequency AV Level AV Limit
MHz dBuv dBuv
4.93000 15.5 46.0
6.57300 19.7 , 50.0
8.17000 27.7 N 50.0
8.56000 29.31 50.0
12.71500 21.8 y/ 50.0
15.03500 29.30#{ 50.0
16.00000 21.0 50.0

* limit exceeded
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TUV America
“onducted Emissions

UT: Mariin BTH Radio

‘anuf: Symbol Technologies

p Cond: Full Hopping Mode

perator: Mark Lyon

‘egt Spec: FCC 15.207(a)

omment ¢ 230 VAC 50Hz Line 2.8¢304743

ate: 18. Nov 03 11:14

can Settings (2 Ranges)

————————— Frequencies ——=—mccmeec ) o
Start Stop Step IF BW Detector

15GCk iM S5k 10k PK+AV
iMm 30M 5k 10k PK+AV

ransducer No. Start Stop Name

1 20k 30M 20d4dBLISN

‘inal Measurement: x QP / + AV

Meas Time: 1s
Subranges: 25
Acc Margin: 30dB

By

Receiver Settings

TUV

AMERICA

M-Time Atten Preamp OpRge
100ms AUTQO LN OFF 60dB
2ms AUTO LN OFF 60dB
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TUV America
Conducted Emissions

EUT: Marlin BTH Radio

Manuf : Symbol Technologies

op Cond: Full Hopping Mode

Operator: Mark Lyon

Test Spec: FCC 15.207(a) ;

Comment : 230 VAC 50Hz Line 2.8C304743
Date: 18, Nov Q03 11:14

Final Measurement Results:

Frequency QP Level QP Limit

MHz dBuv dBuv
0.13500 36.9 65.7
0.20500Q 37.9 63.4
0.23000 28.2 62.4
0.31000 38.1 60,0
0.41000 33.4 57.7
0.51500 37.5 56,0
0.61500 37.9 56.0
0.72000 37.3 56.0
G.82500 35.6 56.0
1.23500 40.0 56.0
1.34000 38.7 56.0
1.54500 38.3 56.0
2.26500 42.6 56.0
2.36500 41.1 56.0
3.50000 32.90 56.0
4.01500 32.4 56.0
4.73500 32.3 56.Q
5.97000 31.4 60.0
7.20500 29.7 0.0
9.67500 28.4 60,0
12.71500 31.3 60.0
13.585400 32.0 6G.0
19.35500 31.2 60.0
23.88590 36.2 60.0
29.44500 40.9 60.0
Frequency AV Level AV Limit
MHz dBuv dBuv
0.206500 35.1 23.4
0.31000 37.0 50.0
0.419000 29.9 47.7
0.51500 35.5 46.0
0.61500 35.9 46.0
0.72000 35.5 46.0
0.82500 33.5 46.0
1.23500 34.8 46.0
1.34000 33.8 46.0
1.54500 33.4 46.0
2.16500 32.2 46.0
2.36500 33. 46.0
Z2.98500 24.7 46.0
4.01500 22.2 46.0
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0oy n

. 25000
. 28000
.89500
-470Q00
12.
12.
19.
24,
29.

66500
95500
35500
09000
96000

i8. Nov 03 11:14

23.9 50.0
24.3 50.0
24.0 50.0
23.1 50.0
24.4 50.0
25.3 50.0
29.1 50.0
33.0 50.0
39.2 50.0

* limit exceeded
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TUOV America
Conducted Emissions

3UT: Marlin BTH Radio
{fanuf: Symbol Technolbdgies
Jjp Cond: Full Hoppi ode
perator: Mark Lyon
lest Spec: ' FCC 15.207(a) .
lomment : 230 VAC 50Hz Line 1.8C304743
Jate: 18. Nov 03 11:01
scan Settings (2 Ranges)
————————— Frequencies -----—--——-||--me—-~~-u_._ Receiver Ssttings —————— e}
Start Stop Step IF BW Detector M-Time Atten Preamp OpRge
150k iM 5k 10k PK+AV 100ms AUTO LN OFF 60dB
iM 30M 5k 10k PK+AV 2ms AUTO LN OFF 60dB
‘ransducer No. Start Stop Name
1 20k 30M 20dBLIiISN

"inal Measurement: x QP / + AV
. Meas Time: 1s
Subranges: 25
Acc Margin: 30dB
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rTUOV Amerxrica
Sonducted Emissions

4T Marlin BTH Radio

‘anuf Symbol Technologies

p Cond: Full Hopping Mode

‘parator: Mark Lyon

‘est Spec: FCC 15.207(a)

omment : 230 VAC 50Hz Line 1.8C304743
rate: 18. Nov 03 11:01

"inal Measurement Results:

‘requency QP Level QP Limit
MHz dBuv dBuv
0.15000 37.5 66.0
0.20500 35.1 63.4
0.23000 28.2 62.4
0.31000 35.3 60.0
0.41000 35.6 57.7
0.51500 34.8 56.0
0.61500 38.3 56.0
0.72000 37.7 56.0
0.82000 39.8 56.0
1.02500 38.0 56.0
1.54000 38.8 56.0
1.74500 38.6 56.0
2.26000 43.1 56.0
2.46500 41.4 56.0
3.18500 32.4 56.0
4.21000 32.2 56.0
4.93000 32.6 56.0
6.26500 31.7 60.0
7.50000 3G.5 60.0
3.76000 31.3 60.0

11.50500 32.6 60.0
13.05000 34.0 60.0
18.91000 31.4 60.0
23.64000 38.1 60.0
29.50500 42.5 60.0

‘requency AV Level AV Limit
MHz dBuv "~ dBuv
0.20500 30.3/%% 53.4
0.31000 33.7 50.0
0.41000 31.9 47.7
0.51500 33.6 46.0 -
0.61500 36.6 46.0
0.72000 35.2 46.0
0.82000 35.8 46.0
1.13000 33.1 46.0
1.44000 30.9 46.0
1.85000 32.5 46.0
2.26000 36.6] 46.0
2.57000 30.9 46.0
2.98000 27.9 46.0
4.00500 26.9 46.0
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4. RADIATED EMISSION EQUIPMENT/DATA

4.1 EQUIPMENT

Emissions Test Conditions: RADIATED EMISSIONS

|The RADIATED EMISSIONS measurements were performed at the following test location :

|EI - Test not applicable

B - Canyon #1 (3- and 10-Meter Open Area Test Site), Carroll Canyon, San Diego
Testing was performed at a test distance of:
10 meters

Test Equipment Used :

Model No. Prop. No. Description Manufacturer Serial No. Cal Date
ESVS30 6732 Bilog Antenna Antenna Research  833825/003 05/04
E4440A 7500 Spectrum Analyzer Hewlett Packard MY43362168 08/04
CBL6111 6521 Bilog Antenna Chase Electronics 1291 NCR
Remarks:
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4.2 FIELD STRENGTH CALCULATION

If a preamplifier was used during the Radiated Emission Testing, it is required that the amplifier gain must be subtracted from
the Spectrum Analyzer (Meter) Reading. In addition, a correction factor for the antenna , cable used and a distance factor, if
any, must be applied to the Meter Reading before a true field strength reading can be obtained. In the automatic
measurement, these considerations are automatically presented as a part of the print out. In the case of manual
measurements and for greater efficiency and convenience, instead of using these correlation factors for each meter reading,
the specification limit was modified to reflect these correlation factors at each frequency value so that the meter readings
can be compared directly to the modified specification limit. This modified specification limit is referred to as the "Corrected
Meter Reading Limit" or simply the CMRL, which is the actual field strength present at the antenna. The quantity can be
derived in the following manner:

Corrected Meter Reading Limit (CMRL) = SAR + AF + CL - AG - DC
Where, SAR = Spectrum Analyzer Reading
AF = Antenna Factor
CL = Cable Loss
AG = Amplifier Gain (if any)
DC = Distance Correction (if any)
Assume the following situation: A meter reading of 29.4 dBuV was obtained from a Class A computing device measured at
83 MHz. Assume an antenna factor of 9.2 dB, a cable loss of 1.4 dB and amplifier gain of 20.0 dB at 83 MHz. The final field
strength would be determined as follows:
CMRL =29.4 dBuV + 9.2dB = 1.4dB - 20dB/M - 0.0 dB
CMRL = 20.0 dBuV/M
This result is well below the FCC and CSA Class A limit of 29.5 dbuV/m at 83 MHz.

For the manual mode of measurement, a table of corrected meter reading limit was used to permit immediate comparison of
the meter reading to determine if the measure emission amplitude exceeded the specification limit at that specific frequency.
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REPORT No: SC304743 SPEC: FCC Part 15 para FCC 15.209(a)

CUSTOMER: Symbol Technologies TEST DIST: 10 Meters

EUT: 21-64381 Marlin BTH Radio TEST SITE: 1

EUT MODE: Transmit mode-low frequency (2402 MHz.) BICONICAL: 739

DATE: 14-Nov-03 TESTED BY: Mark Lyon LOG PERIODIC; 739

NOTES: Quasi-Peak with 120 KHz measurement bandwidth, RCVR: 427

115 VAC/60 Hz. DC input: 5.2 volts
Temperature: 20C Relative Humidity: 60%

EUT MARGIN -23.4 dB at 404.8 MHz ver 1.9

FREQUENCY VERTICAL |HORIZONTAL|CORRECTION| MAXIMUM |SPECIFIED| EUT EUT ANTENNA
(MHz) measured | measured FACTOR [CORRECTED LIMIT MARGIN|ROTATION| HEIGHT

(dBuv) (dBuV) {dB/m) (dBuV/m) (dBuv/m) (dB) (degrees) | (meters)

81.00 13.6 12.3 10.3 23.9 50 -26.1 16 1
109.00 13 11.8 13.6 26.6 53.5 -26.9 54 1
136.40 13.9 11.5 12.3 26.2 53.5 -27.3 200 3
172.03 10.8 9.8 12.1 22.9 53.5 -30.6 156 1
189.90 9.9 9.4 13.3 23.2 53.5 -30.3 66 1
404.80 11.9 9.7 20.7 32.6 56 -23.4 256 1
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AMERICA

Report No. SC304743-03

REPORT No: SC304743 SPEC: FCC Part 15 para 15.209(a)
CUSTOMER: Symbol Technologies TEST DIST: 10 Meters
EUT: 21-64381 Marlin BTH Radio TEST SITE: 1
EUT MODE: Transmit mode-mid frequency (2441 MHz.) BICONICAL: 739
DATE: 14-Nov-03 TESTED BY: Mark Lyon LOG PERIODIC: 739
NOTES: Quasi-Peak with 120 KHz measurement bandwidth. RCVR: 427
115 VAC/60 Hz. DC input: 5.2 volts
Temperature: 20C Relative Humidity: 60%
EUT MARGIN -23.4 dB at 404.8 MHz ver 1.9
FREQUENGY, VERTICAL |HORIZONTAL|CORRECTION| MAXIMUM |SPECIFIED| EUT EUT ANTENNA
(MHz) measured measured FACTOR (CORRECTED LIMIT MARGIN|ROTATION| HEIGHT
{dBuv) (dBuV) {dB/m) {dBuV/m) (dBuV/m) (dB) {degrees) | (meters)
81.00 13.6 12.3 10.3 23.9 50 -26.1 16 1
109.00 13 11.8 13.6 26.6 53.5 -26.9 54 1
136.40 13.9 11.5 12.3 26.2 535 -27.3 200 3
172.03 10.8 9.8 121 22,9 53.5 -30.6 156 1
189.90 9.9 9.4 13.3 23.2 53.5 -30.3 66 1
404.80 11.9 9.7 20.7 32,6 56 -23.4 256 1
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TUV

AMERICA
Report No. SC304743-03

REPORT No: SC304743 SPEC: FCC Part 15 para 15.209(a)

CUSTOMER: Symbol Technologies TEST DIST: 10 Meters

EUT: 21-64381 Marlin BTH Radio TEST SITE: 1

EUT MODE: Transmit mode-High frequency (2480 MHz.) BICONICAL: 739

DATE: 14-N0Ov-03 TESTED BY: Mark Lyon LOG PERIODIC: 739

NOTES: Quasi-Peak with 120 KHz measurement bandwidth. RCVR; 427

115 VAC/60 Hz. DC input: 5.2 volts
Temperature: 20C Relative Humidity: 60%

EUT MARGIN -23.4 dB at 404.8 MHz ver 1.9

FREQUENCY VERTICAL |HORIZONTAL|CORRECTION| MAXIMUM |SPECIFIED| EUT EUT ANTENNA
(MHz) measured measured FACTOR |CORRECTED| LIMIT MARGIN|ROTATION| HEIGHT

{dBuv) (dBuv) {dB/m) (dBuV/m) {dBuV/m) (dB) | (degrees) | (meters)

81.00 13.6 12.3 10.3 23.9 50 -26.1 16 1
109.00 13 11.8 13.6 26.6 53.5 -26.9 54 1
136.40 13.9 11.5 12.3 26.2 53.5 -27.3 200 3
172.03 10.8 9.8 12.1 22,9 53.5 -30.6 156 1
189.90 9.9 9.4 13.3 23.2 53.5 -30.3 66 1
404.80 11.9 9.7 20.7 326 56 -23.4 256 1
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Report No. SC304743-03

5. CHANNEL BANDWIDTH
5.1 EQUIPMENT

Emissions Test Conditions: CHANNEL BANDWIDTH; FREQUENCY CHANNEL SEPARATION; TIME OF OCCUPANCY
TRIAL

|The Channel Bandwidth measurements were performed at the following test location :

|I:| - Test not applicable

W - SR-3, Shielded Room, 12’ x 20’ x 8’, Metal Chamber

Test Equipment Used :

Model No. Prop. No. Description Manufacturer Serial No. Cal Date
E4440A 7500 Spectrum Analyzer Hewlett Packard MY4336216 08/04
Remarks:
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Report No. SC304743-03

5.2

DATA

% Agilent 16:03:27 Nov 12, 2063

Ref 24.25 dBm Atten 38 dB

a Mkrl -993 kHz
-0.93 dB

TUV

Peak
Lag

16 1

dB/
Offst Mﬁ-ﬁ"\“

125 WM ' U"N\;\,\M

)
W

o

dB ,\D(VW “%W y

M’W’

LgAy

ML S2

S3 FC

G SN
F>50k

Swp

Center 2.411 550 GHz
#Res BW 28 kHz VBK 28 kHz

SC304743

SYMBOL TECHNOLOGIES
MODEL Marlin BTH Radio

FCC 47 Part 15.247 (a)(1) Frequency Channel Separation
Limit = -20 dB Bandwidth (1 MHz)} EUT Complies.

Span 2 MHz
Sweep 6.64 ms (661 pts)

Nov. 12, 2003
TECH/ENGR: AAL
LOCATION: TR2

AMERICA
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Report No. SC304743-03

¥ Agilent 16:40:36 Nov 12, 2083

Ref 24.25 dBm Atten 38 dB

a Mkrl 936 kHz
-§.26 dB

TUV

Peak
Log

19

dB/
gfégt HYINW\“’“‘W A
dB .,;/‘/‘M

¥

iR
LoAy /‘/‘r‘v

s R
AA W/

£(f:

50k

Swp

Center 2.402 000 GHz
#Res BW 1@ kHz VBW 18 kHz

SC304743
SYMBOL TECHNOLOGIES
MODEL Marlin BTH Radio

-20 dB Bandwith
Peak Hold, Modulation On, Low Channel

Span 2 MHz
Sweep 24.12 ms (601 pts)

Nov. 12, 2003
TECH/ENGR: AAL
LOCATION: TR2

AMERICA
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#% Agilent 16:39:12 Nov 12, 2803
a Mkrl 99@ kHz

Ref 24,25 dBm Btten 30 dB -2.01 dB
Peak

Log

18

dB/

i i

dB . y.wﬂw '\'mm\

LaAv /f, WM\
o s R\
. I !

£>50k
Swp

Center 2.441 900 GHz Span 2 MHz
#Res BY 10 kHz VBH 18 kHz Sweep 24.12 ms (601 pts)

SC304743 Nov. 12, 2003
SYMBOIL TECHNOLOGIES TECH/ENGR: AAL
MODEL Marlin BTH Radio LOCATION: TR2

-20 dB Bandwith
Peak Hold, Modulation On, Mid Channel
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¥ Agilent 16:36:41 Nov 12, 2663
a Mkrl 987 kHz

Ref 24.25 dBm Atten 30 dB -0.14 dB
Peak

Log
16

dB/
o pr g
dB 1R M/*"JM \‘\m .

LgAv \HV\,

ML S, f/ \ M
b /

£

f>58k

Stip

Center 2.430 000 GHz Span 2 MHz

#Res BH 10 kHz VBH 18 kHz Sweep 24.12 ms 601 pts)
SC304743 Nov. 12, 2003
SYMBOL TECHNOLOGIES TECH/ENGR: AAL
MODEL Marlin BTH Radio LLOCATION: TR2

-20 dB Bandwith
Peak Hold, Modulation On, High Channel
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5 Agilent 10:13:37 Nov 12, 2003

Counmt = 19 74/455

Ref 16 dBm #Atten 30 dB
Peak

Log
16

&/ ”

=
~

B 4.5 i $ 1

Il
T

P v

————]

—

————

|

s gAv

M1 S2
33 FC M
AR

£ !
FTun
Swp

- -—

Center 2.441 50 GHz g Span 83 MH2
#Res BH 108 kHz #YBH 3 MHz Sweep 7.64 ms (601 pts)

SC304743 Nov. 12, 2003
SYMBOL TECHNOLOGIES TECH/ENGR: AAL
MODEL Marlin BTH Radio LOCATION: TR2

FCC 47 Part 15.247 (a)(1)(iii) Number of Hopping Frequencies /4
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% Agilent 09:54:33 Nov 12, 2083
a Mkrl  2.883 ma

Ref 16 dBm #Atten 30 dR -90.14 dB
Mo N

Log
10
dB/

#LgAy

WL $2
$3 VS
% |

s z L LT wn.{’WWMWWM il

Lt Il

Center 2.408 @00 GHz : Span @ Hz
Res BH 1 MHz YBH 1 MHz Sweep 10 ms (681 pts)

it WH\HH

SC304743 Nov. 12,2003

SYMBOL TECHNOLOGIES TECH/ENGR: AAL
MODEL Marlin BTH Radio LOCATION: TR2

FCC 47 Part 15.247 (a)(1)(iii) Time of Occupancy '
Result = (83+84+97) x 2.883 ms = 0.2533 seconds < 0.4 seconds EUT Complies
3
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#  Agilent 09:59:28 Nov 12, 2003

Ref 16 dBm #Atten 30 dB

¢5

TUV

AMERICA

s Mkrl 865 s
-163.94 dB

Log ?ll | IR Ly o M

L

THITRTTNENE

i | 1 W 4 i

#LoAy

HL $2
S3 F$

AR
£
FTun

Center 2.468 606 GHz

Res BH 1 MHz YBH 1 MHz

SC304743
SYMBOL TECHNOLOGIES
MODEL Marlin BTH Radio

FCC 47 Part 15.247 (a)(1)(iii) Time of Occupancy .
Result = (83+84+97) x 2.883 ms =0.2533 seconds < 0.4 scconds EUT Complies

3

" Span @ Hz
Sween 30 s (AAT nte)

Nov. 12, 2003
TECH/ENGR: AAL
LOCATION: TR2
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# Agllent B9:57:22 Nov 12, 2003 g4

- aMkrl 8655
ﬁef 16 dBm #Atten 30 dB -104.13 dB
arm

Lo
1@9 9 JLERIE L AL LI F ) ) 4 dl I 11 1iH oLl W

dB/

v A

#LgAv

Hl $2
$3 FS
AA
£(F):
FTun

Center 2.498 000 GHz Span @ Hz
Res BH 1 MHz VBH 1 MHz Sweep 30 5 (601 pts)

SC304743 Nov. 12,2003
SYMBOL TECHNOLOGIES TECH/ENGR: AAL
MODEL Marlin BTH Radio LOCATION: TR2

FCC 47 Part 15.247 (a)(1)(iii) Time of Occupancy

Result = (83+84+97) x 2.883 ms = 0.2533 seconds < 0.4 seconds EUT Complies
3
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W Agilent 09:55:28 MNov 12, 2003

Ref 16 dBm

#Atten 30 dB

4

aMkrl 865 s
-185.31 dB

TUV

[lorm R
°9 4

18
dB/

#LgAv

HL 52
33 F§
AR
Ef:
FTun

Center 2.408 668 GHz

Res BN 1 MHz

SC304743

i

INTHITITNY

(W EH

H

ST AT IR I el w1

SYMBOL TECHNOLOGIES
MODEL Marlin BTH Radio

|

VBW 1 MHz

FCC 47 Part 15.247 (a)(1)(iii) Time of Occupancy ‘
Result = (83+84+97) x 2.883 ms =0.2533 seconds < 0.4 seconds EUT Complies

3

- Span § Hz
Sweep 30 s (601 pts)

Nov. 12, 2003
TECH/ENGR: AAL
LOCATION: TR2

AMERICA

Page 34 of 64
Rev.No 1.0

TUV AMERICA, INC. 10040 Mesa Rim Road San Diego, CA 92121-2912 Phone 858 546 3999 FAX 858 546 0364



TUV

AMERICA

Report No. SC304743-03

6. RF POWER OUTPUT

6.1 EQUIPMENT

|The RF POWER OUTPUT measurements were performed at the following test location :

|I:| - Test not applicable

W - SR-3, Shielded Room, 12’ x 20’ x 8’, Metal Chamber

Test Equipment Used :

Model No. Prop. No. Description Manufacturer Serial No. Cal Date
E4440A 7500 Spectrum Analyzer Hewlett Packard MY43362168 08/04
Remarks:
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6.2 DATA

# Agilent 16:00:44 Nov 12, 2003

Mkrl 2.412 875 GHz
Ref 24.25 dBm Atten 30 dB 13.21 dBm
Peak
Log 1
Offst
4.25
dB

LgRv

ML S2
$3 FC

£(F):
FTun
Swp

Center 2.412 600 GH=z Span 5 MHz
#Res BH 1 MHz VBW 1 MHz Sweep 1 ms (681 pts)

SC304743 Nov. 12, 2003
SYMBOL TECHNOLOGIES TECH/ENGR: AAL
MODEL Marlin BTH Radio LOCATION: TR2

FCC 47 Part 15.247 (b)(1) Peak Output Power < 1 Watt (30 dBm)
EUT Complies.
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SC304743 Nov. 12, 2003
SYMBOL TECHNOLOGIES TECH/ENGR: AAL
MODEL Marlin BTH Radio LOCATION: TR2

FCC 47 Part 15.247 (b)(1)
Antenna: Maxrad ISM portable duck antenna MHWR2400MSMA

Non-directional gain antenna used adding 2 dBi to power level
Peak Power Level 13.21 dBm + 2 dBi <1 Watt (30 dBm)

EUT Complies.
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7. RADIATED SPURIOUS EMISSIONS
7.1 EQUIPMENT
|The Spurious EMISSIONS measurements were performed at the following test location :
|EI - Test not applicable
Roof
Test Equipment Used :
Model No. Prop. No. Description Manufacturer Serial No. Cal Date
HP8566B 744 Spectrum Analyzer Hewlett Packard 2618A02913 12/03
AMF-5D-010180-35-10P 719 Preamp, 40 dB Miteq - NCR
3115 2495 Horn Antenna EMCO - 12/05
11970K 6377 Horn Antenna Scientific Atlanta - 12/03
B8M50702 6815 High Pass Filter Micro Tronics 008 NCR
Remarks:
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REPORT No: SC304743 TESTER: Mark Lyon SPEC: 15,247 (¢} 15.209(a)
CUSTOMER: Symbol Technologies TEST DIST: 3 Meters
EUT: 21-64381 Marlin BTH Radio TEST SITE: Roof
EUT MODE: Full Hopping DH-5 BICONICAL: N/A
DATE: November 13, 2003 LOG: N/A
NOTES: Restricted Bands Ref. 15.205(b) OTHER: 251
above 1GHz: RBW & VBW 100 kHz for Pk; RBW 100 kHz and VBW 10Hz for AVG
Range Investigated 1 GHz to 25 GHz Temp: 20 C RH: 65%
CF = Antenna Factor + Cable Loss - Preamplifier Gain
vbetata
FREQ VERTICAL HORIZONTAL MAX LEVEL | SPECLIMIT MARGIN g’ ml = 4
iz {dBuv) {dBuv) CF ([dB/my| (dBuVim) (dBuVim) (dB) Ec| &% Notes
(MHz) pk  av pk  av pk av pk  av pk av |87 %3
2402
4804 714 | 349 [ 67.5| 4641 -0.97 |70.43{45.1] 74 54 | -36 | 89336 1
12010 56.4 36.7 | 454 | 374 1044 |66.84\47.8] 74 54 | -7.2 | 6.2 359 1
ambient
ambient
2441
4882 72.5 34.9 | 71.3 [ 521 078 | 71721513 74 54 | 23| 27337 1
7323 544 | 358 | 527 | 376 645 160.85) 44 | 74 54 |-13.2]-10.0}355] 1
12205 455 | 346 | 452 | 34.1 | 11.22 |56.72|45.7| 74 54 1-17.3] -83 1356] 1
ambient
ambient
2480
4960 684 | 34.9 | 69.1 | 52.1 -0.60 { 68.5 |51.5| 74 54 | -55[-25]| 17 1
7440 52 361|687 42 6.68 |65.38(48.7| 74 54 | -86 | -53] 17 1
12400 44.9 | 34.8 | 459 345 | 12.00 | 679 |46.8| 74 54 |-16.1) -7.2 ambient

A

vivd

€0-£¥.70€DS "ON Loday

TAHINY




Report No. SC304743-03

TUV

REPORT No: SC304743 TESTER: Alan Laudani SPEC: CFR 47 15.247 (b) (1)
CUSTOMER: Symbol Technologies TEST DIST: 3 Meters
EUT: 21-64381 Marlin BTH Radio TEST SITE: Roof
EUT MODE: Full Hopping DH-5 BICONICAL: N/A
DATE: November 13, 2003 LOG: N/A
NOTES: OTHER: 251
above 1GHz: RBW & VBW 1 MHz for Pk
CF = Antenna Factor + Cable Loss
v.betata
e
FREQ VERTICAL HORIZONTAL MAX LEVEL | SPECLIMIT MARGIN — T ;
(MHz) (dBuv) pk (dBuv) CF (dB/im) | (dBuV/m) (dBuVim) |(dB) ekl & | 28
av pk av pk av pk av av §_". T3
o
=1
2402 71.9 76.4 34.6688 [111.1 125 -13.9 17 1
2441 70.1 776 34.8404 | 112.4 125 -12.6 257 1
2480 73 76.3 35.012 [111.3 125 -13.7 263| 1

AMERICA
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Report No. SC304743-03

8. CONDUCTED SPURIOUS MODULATION

8.1 EQUIPMENT

TUV

AMERICA

|The CONDUCTED SPURIOUS measurements were performed at the following test location :

|EI - Test not applicable

W - SR-3, Shielded Room, 12’ x 20’ x 8, Metal Chamber

Test Equipment

Model No. Prop. No. Description Manufacturer Serial No. Cal Date

23-40-34 762 40 dB Pad Weinschel BF4808 NCR
E4440A 7500 Spectrum Analyzer Hewlett Packard MY43362168 08/04

CBL6111 6521 Bilog Antenna Chase Electronic 1291 NCR

34401A 6709 Multimeter Hewlett Packard 3146A03945 09/04

23-40-34 762 40 dB Pad Weinschel BF4808 NCR
Remarks:
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8.2 DATA

% Agilent 09:59:32 Nov 5, 2003

Ref 1.4 dBm

#0tten 10 dB

TUV

AMERICA

Mkrl 160.9 MHz
-82.23 dBm

Peak
Log

16
dB/
Offst

1.4
dB

DI
-7.0

dBm
LgAv

Ml Sz

S3 FC
AA

£
FTun

#Swp

bt

ey y Ukl t A adeld e aabh s
ol ittty iy LT T

A b

Start 30.9 MHz
#Res BH 160 kHz

SC304743
Symbol Technologies

#YBH 100 kHz

MODEL Marlin BTH Radio

FCC 47 Part 15.247 ( ¢) Conductive Spurious
Limit = 20 dB below power of the Carrier.
=13.2 dBm- 20 dB = -6.8 dBm

Display line set to —7 dBm

EUT Complies

TUV AMERICA, INC. 10040 Mesa Rim Road San Diego, CA 92121-2912

Stop 200,0 MHz
#Sweep 1 5 (1061 pts)

Nov. 19, 2003
TECH/ENGR: ML
LOCATION: TR2
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% Agilent 10:00:18 Nov 5, 2063

Mkrl 441.2 MHz

Ref 1.4 dBm #Atten 18 dB -42.27 dBm
Peak

Log
19
dB/
Offst
1.4
B

DI
7.8
dBm

LgAv

ML S2
53 FC
AA
£(Fn
FTun
“SHD 1 A Py

VIR OND 1 TR T
Sy T R

P TVPRR VRPN FVRET TR RPN N pont) L*HHNMJ basher
Ph ! Mg g g it oA

3
&
3

Start 200.9 MHz B Stop 590.0 MHz
#Res BW 160 kHz VB 160 kHz #5Sweep 1 s (1001 pts)

SC304743 Nov. 19, 2003
Symbol Technologies TECH/ENGR: ML

MODEL Marlin BTH Radio LOCATION: TR2
FCC 47 Part 15.247 ( ¢) Conductive Spurious
Limit = 20 dB below power of the Carrier.
=13.2 {Bm-20 dB =-6.8 dBm
Display line set to =7 dBm

EUT Complies
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- Agilent 10:02:24 Moy 5, 2003

Mkrl 5815 MHz

Ref 1.4 dBm #0tten 10 dB —-44.46 dBm
Peak

Log
16
dB/
Offst
1.4
dB

D

-7.8
dBm l?

LgAv

ML S2
$3 FC
AA
£(0):
FTun

#Sup N % e, b

E3
£
L

Aold
1, * oo, ppwatield g, "a_'unl.u by .,Ju...‘L Akl

Start 500.0 MHz - Stop 1.660 8 GHz
#Res B 100 kHz #UBW 108 kHz #Sweep 1 s (1001 pts)

SC304743 Nov. 19, 2003
Symbol Technologies TECH/ENGR: ML
MODEL Marlin BTH Radio LOCATION: TR2

FCC 47 Part 15.247 ( ¢) Conductive Spurious
Limit = 20 dB below power of the Carrier.

=13.2 dBm- 20 dB =-6.8 dBm
Display line set to —7 dBm

EUT Complies
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- Agilent 10:04:17 Nov 5, 2083

Ref 1.4 dBm #Atten 16 dB

Mkrl 2.400 GHz
-34.81 dBm

TUV

Peak
Log

19
dB/

Offst
1.4
dB

i
-7.9

dBm
LgRv

ML S2

$3 FC
AR

£
FTun

[T I T l

#
Swp b AW Mol e"M.iAlul

) " muju_lh N

e AT

Start 1.008 GHz
#Res BH 100 kHz

SC304743
Symbol Technologies
MODEL Marlin BTH Radio

#YBH 109 kHz

FCC 47 Part 15.247 ( ¢) Conductive Spurious
Limit = 20 dB below power of the Carrier.

=13.2dBm- 20 dB =-6.8 dBm

Display line set to —7 dBm

EUT Complies

Stop 2.400 GHz
#Sweep 1 s (1061 pts)

Nov. 19, 2003
TECH/ENGR: ML
LOCATION: TR2

AMERICA
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# Agilent 10:23:16 Nov 5, 2003

Ref 1.4 dBm

#Atten 10 dB

Mkrl 2.562 GHz
~-45.71 dBm

TUV

Peak
Log

1@
dB/

Gffst
1.4
dB

DI
-7.0

dBm 1
LgAv .??.. ,

Ml 52 LI

33 FC
AA
£():
FTun
#Swp

b

?.L..

A

Start 2.434 GHz
#Res BH 100 kH-

SC304743
Symbol Technologies

+BW 180 kHz

MODEL Marlin BTH Radio

FCC 47 Part 15.247 ( ¢) Conductive Spurious
Limit = 20 dB below power of the Carrier.
=13.2 dBm- 20 dB =-6.8 dBm

Display line set to =7 dBm

EUT Complies

Stop 4.600 GHz
#Sweep 1 s (1001 pts)

Nov. 19, 2003
TECH/ENGR: ML
LOCATION: TR2

AMERICA
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Report No. SC304743-03

% Agilent 18:25:30 Nov 5, 2003

Mkrl 4.884 GHz
F;efkl.4 dBm #Atten 18 dB -41.54 dBm
eal

Log
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£
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Start 4.000 GHz B Stop 5.000 GHz
#Res BH 186 kHz #UBH 188 kHz #Sweep 1 5 (1001 pts)

SC304743 Nov. 19, 2003
Symbel Technologies TECH/ENGR: ML
MODEL Marlin BTH Radio LOCATION: TR2

FCC 47 Part 15.247 ( ¢) Conductive Spurious
Limit = 20 dB below power of the Carrier.

=13.2 dBm- 20 dB = -6.8 dBm
Display line set to —7 dBm

EUT Complies
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¥ Agilent 16:26:14 Nov 5, 2003

#Atten 10 dB

Mkrl 5,987 GHz

-80.68 dBm

TUV

Ref 1.4 dBm
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Start 5.089 GHz
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#Res BH 188 kHz

SC304743
Symbol Technologies
MODEL Marlin BTH Radio

#/BH 106 kHz

FCC 47 Part 15.247 ( ¢) Conductive Spurious
Limit = 20 dB below power of the Carrier.
=13.2 dBm- 20 dB =-6.8 dBm
Display line set to —7 dBm

EUT Complies

S

Stop 6.800 GH:

#Sweep 1 5 (16861 pts)

Nov. 19, 2003
TECH/ENGR: ML
LOCATION: TR2

AMERICA
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Report No. SC304743-03

¥ Agilent 18:27:18 Nov 5, 2003

Ref 1.4 dBm #Atten 10 dB

Mkrl 6.999 GHz
-79.23 dBm

Peak
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Start 6.099 GHz
#Res BW 180 kHz #YBW 186 kHz

SC304743
Symbol Technologies
MODEL Marlin BTH Radio

FCC 47 Part 15.247 ( ¢) Conductive Spurious
Limit = 20 dB below power of the Carrier.

=13.2 dBm- 20 dB =-6.8 dBm
Display line set to —7 dBm

EUT Complies

" Stop 7.090 GHz
#Sweep 1 s (1061 prs)

Nov. 19, 2003
TECH/ENGR: ML
LOCATION: TR2

TUV

AMERICA
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& Agilemt 10:28:21 HNov G, 2003

Mkrl 7.386 GHz
Ref 1.4 dBm #Atten 16 dB -51.50 dBm
Peak
Log
19
dB/
Offst
1.4
dB

Di
~7.0
dBm

LgAv

O

ML 52
53 FC
AA
£(f):
FTun
DRIV SIS ML TR T L S e v e S e e

Start 7.000 GHz - Stop 3.000 GHz
#Res BH 160 kHz #BW 108 kHz #Sweep 1 5 (1661 pts)

SC304743 Nov. 19, 2003
Symbol Technologies TECH/ENGR: ML

MODEL Marlin BTH Radio LOCATION: TR2
FCC 47 Part 15.247 ( ¢) Conductive Spurious
Limit = 20 dB below power of the Carrier.
=13.2 dBm- 20 dB =-6.8 dBm
Display line set to -7 dBm

EUT Complies
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# Agilent 10:29:19 Nov 5, 2083

Mkrl 8.271 GHz
Ref 1.4 dBm #Htten 10 dB ~-78.37 dBm
Peak
Log
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dB/
Offst
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-7.0
dBm
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Ml $2
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£
Flun

#Sup el PP TPy [ IY)

EE—OP
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Start 8.000 GHz " Stop 9.089 GHz
#Res BW 188 kHz #YBW 168 kHz #Sweep 1 s (1001 pts)

SC304743 Nov. 19, 2003
Symbol Technologies TECH/ENGR: ML
MODEL Marlin BTH Radio LOCATION: TR2

FCC 47 Part 15.247 ( ¢) Conductive Spurious
Limit = 20 dB below power of the Carrier.

=13.2 dBm- 20 dB = -6.8 dBm
Display line set to -7 dBm

EUT Complies
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¥ Agilent 10:30:68 Nov 5, 2083

Mikrl 9.687 GHz
Ref 1.4 dBm #Atten 10 dB -57.85 dBm
Peak
Log
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Start 9.800 GHz - Stop 19.600 GHz
#Res BH 188 kHz +YBW 188 kHz #Sweep 1 5 (1801 pts)

SC304743 Nov. 19, 2003
Symbol Technologies TECH/ENGR: ML
MODEL Marlin BTH Radio LOCATION: TR2

FCC 47 Part 15.247 ( ¢) Conductive Spurious
Limit =20 dB below power of the Carrier.

=13.2 dBm- 20 dB =-6.8 dBm
Display line set to —7 dBm

EUT Complies
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% Agilent 19:31:04 Nov 5, 2003

Mkrl 16.757 GHz
Ref 1.4 dBm #Atten 10 dB -79.41 dBm
Peak

Log
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Start 10.000 GHz " Stop 11.868 GHz
#Res BH 1080 kHz #UBW 188 kHz #Sweep 1 s (1001 pts)

SC304743 Nov. 19, 2003
Symbol Technologies TECH/ENGR: ML
MODEL Marlin BTH Radio LOCATION: TR2

FCC 47 Part 15.247 ( ¢) Conductive Spurious
Limit = 20 dB below power of the Carrier.

=13.2 dBm- 20 dB =-6.8 dBm
Display line set to —7 dBm

EUT Complies
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Report No. SC304743-03

¥ Agllent 10:32:08 Nov 5, 2003

Ref 1.4 dBm #Atten 10 dB

Mkrl 12,812 GHz
-B5.55 dBm

Peak
Log

TUV
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£(f)
FTun
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Start 11.909 GHz
#Res BW 188 kHz

SC304743
Symbol Technologies
MODEI Marlin BTH Radio

sVBH 100 kHz

FCC 47 Part 15.247 ( ¢) Conductive Spurious
Limit = 20 dB below power of the Carrier.

=13.2 dBm- 20 dB =-6.8 dBm

Display line set to ~7 dBm

EUT Complies

" Stop 12,750 GHz
#Sneep 1 5 (1601 pts)

Nov. 19, 2003
TECH/ENGR: ML
LOCATION: TR2

AMERICA

Page 54 of 64
Rev.No 1.0

TUV AMERICA, INC. 10040 Mesa Rim Road San Diego, CA 92121-2912 Phone 858 546 3999 FAX 858 546 0364



TUV

AMERICA

Report No. SC304743-03

#  Agilent 18:54:06 Nov 5, 2003

Mkrl 12,018 GHz

Ref 1.4 dBm #Atten 18 B
Paik en 18 dB 64.40 dBm

Log
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aB/
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FTun
LI (YT RYOIRY TRYWE WP TR YIS Y e e v (e T e s L e e

CF 1]

Start 11.000 GH

N

Stop 13.889 GHz

#Res BH 180 kHz #UBH 168 kHz #Sweep 1 5 (1001 pts)
SC304743 Nov. 19, 2003
Symbol Technologies TECH/ENGR: ML
MODEL Marlin BTH Radio LOCATION: TR2

FCC 47 Part 15.247 ( ¢) Conductive Spurious
Limit = 20 dB below power of the Carrier.

=13.2 dBm- 20 dB =-6.8 dBm
Display line set to —7 dBm

EUT Complies
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W Agilent 10:55:18 Nov 5, 2003

Mkrl 14.532 GHz
Ref 1.4 dBm #Atten 18 dB -88.62 dBm

Peak
Log
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Start 13000 GHz Stop 15.000 GHz
#Res BH 160 kHz #BH 108 kHz #Sweep 1 5 (1081 pts)

SC304743 Nov. 19, 2003
Symbol Technologies TECH/ENGR: ML
MODEL Marlin BTH Radio LOCATION: TR2

FCC 47 Part 15.247 ( ¢) Conductive Spurious
Limit = 20 dB below power of the Carrier.

=13.2dBm- 20 dB =-6.8 dBm
Display line set to —~7 dBm

EUT Complies
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# Agilent 10:56:07 Nov 5, 2003

Mkrl 16.814 GHz
Ref 1.4 dBm #Atten 10 dB -70.28 dBm
Peak
Log
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dBm
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Start 15.988 GHz " Stop 17.999 GHz
#Res BH 100 kHz +yBW 188 kHz #Sveep 1 s (1001 pts)

SC304743 Nov. 19, 2003
Symbol Technologies TECH/ENGR: ML
MODEL Marlin BTH Radio LOCATION: TR2

FCC 47 Part 15.247 ( ¢) Conductive Spurious
Limit = 20 dB below power of the Carrier.

=13.2 dBm- 20 dB =-6.8 dBm
Display line set to ~7 dBm

EUT Complies
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Report No. SC304743-03

¥ Agilent 10:56:49

Ref 1.4 dBm

Nov 5, 2003

#ftten 10 dB

TUV

AMERICA

Mkrl 17.232 GHz
~73.61 dBm
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Start 17.098 GHz
#Res BW 100 kHz

SC304743

#UBH 190 kHz

Symbol Technologies
MODEL Marlin BTH Radio

FCC 47 Part 15.247 ( ¢) Conductive Spurious
Limit = 20 dB below power of the Carrier.

=13.2 dBm- 20 dB = -6.8 dBm
Display line set to —7 dBm

EUT Complies

Stop 19.999 GHz
#Sweep 1 s (1001 pts)

Nov. 19, 2003
TECH/ENGR: ML
LOCATION: TR2
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#% Agilent 10:57:41 Nov 5, 2093

Ref 1.4 dBm #Atten 16 dB -75.72 dBm
Peak

Mikrl 26.942 GHz

TUV

Log

18
4B/

Offst
1.4
dB

b
~7.0

dBm
LgAy

ML $2

$3 FC
AR

£
FTun - 1

#Swp Lok & L0 b o

Ltnpnth gt Al ML A oid ‘wnl\ﬁﬁumhhﬁi;u
" L A

Start 19.006 GHz
#Res BH 106 kHz

SC304743
Symbol Technologies
MODEL Marlin BTH Radio

Stop 21.800 GHz
#VBH 106 kHz #Sweep 1 s (1001 pts)

Nov. 19, 2003
TECH/ENGR: ML
LOCATION: TR2

FCC 47 Part 15.247 ( ¢) Conductive Spurious
Limit = 20 dB below power of the Carrier.

=13.2 dBm- 20 dB =-6.8 dBm

Display line set to =7 dBm

EUT Complies

AMERICA
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¥ Agilent 10:58:33 Nov 5, 2003

Mkrl 22,008 GHz

Ref 1.4 dBm
Ret #Atten 10 dB -75.81 dBm

Log
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Start 21.900 GH " Stop 23.909 GHz
#Res BW 108 kHz #/BH 10@ kHz #Sweep 1 s (1001 pts)

N

SC304743 Nov. 19, 2003
Symbol Technologies TECH/ENGR: ML

MODEL Marlin BTH Radio LOCATION: TR2
FCC 47 Part 15.247 ( ¢) Conductive Spurious
Limit = 20 dB below power of the Carrier.
=13.2 dBm- 20 dB =-6.8 dBm
Display line set to —7 dBm

EUT Complies
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# Agilent 12:59:16 Nov 5, 2003

Mkrl 24.878 GHz
Ref 1.4 dBm #Atten 16 dB ~74.85 dBm
Peak
Log
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Start 23.800 GHz * Stop 25.000 GHz
#Res BH 108 kHz #UBW 100 kHz #Sweep 1 5 (1061 pts)

SC304743 Nov. 19, 2003

Symboi Technologies TECH/ENGR: ML
MODEL Marlin BTH Radio LOCATION: TR2

FCC 47 Part 15.247 ( c) Conductive Spurious
Limit = 20 dB below power of the Carrier.

=13.2 dBm- 20 dB =-6.8 dBm
Display line set to —7 dBm

BUT Complies

Page 61 of 64
Rev.No 1.0

TUV AMERICA, INC. 10040 Mesa Rim Road San Diego, CA 92121-2912 Phone 858 546 3999 FAX 858 546 0364



TUV

AMERICA

Report No. SC304743-03

# Agilent 11:00:21 Nov 5, 2003

Mkrl 26.816 GHz
FR)efkl.d dBm #Atten 10 dB -72.18 dBm
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Log
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#Swp

Start 25.608 GHz " Stop 27.888 GHz
#Res BH 100 kHz #YBHW 100 kHz #Sweep 1 5 (1061 pts)

SC304743 Nov. 19, 2003
Symbol Technologies TECH/ENGR: ML
MODEL Marlin BTH Radio LOCATION: TR2

FCC 47 Part 15.247 ( ¢) Conductive Spurious
Limit = 20 dB below power of the Carrier.

=13.2 dBm- 20 dB = -6.8 dBm
Display line set to =7 dBm

EUT Complies
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Report No. SC304743-03

9. ATTESTATION STATEMENT

GENERAL REMARKS:

SUMMARY:

All tests were performed per CFR 47, Part 15, Paragraphs 15.207(a); 15209(a) 15.247(a)1, (a)1ii, (b)(1), (b)(3); (c).
W - Performed

The Equipment Under Test

W - Fulfills the requirements of CFR 47, Part 15, Paragraphs 15.207(a); 15209(a) 15.247(a)1, (a)1ii, (b)(1), (b)(3); (c).

- TUV AMERICA, INC. -

Responsible Engineer: Responsible Engineer:
Jim Owen Alan Laudani
EMC Engineer EMC Engineer
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